

<http://www.antibioticprescribing.ie/>

Clarithromycin if penicillin allergic. Recommended duration 5 days

[See guidance on Clarithromycin dosing in children](#)

Approximate Age	Weight	Dose (based on 7.5mg/kg per dose twice daily)
1-2 years	8-11kg	62.5mg per dose to be given twice daily
3-6 years	12-19kg	125mg per dose to be given twice daily
7-9 years	20-29kg	187.5mg per dose to be given twice daily
10-12 years	30-40kg	250mg per dose to be given twice daily